TARANAKI
BY-PRODUCTS

OKAITAWA
RENDERING
PLANT

RESOURCE CONSENT
RENEWAL
11T AUGUST 2020

N traverse
N

/] ENVIRONMENTAL



1 INTRODUCTION 14
1.1  Background 14
1.2  Report Structure 15
2 EXISTING ENVIRONMENT 16
2.1 Additional land for irrigation 19
2.2 Receiving Environment 20
2.3 Plant Process 21
2.4 Existing consents 22
2.4.1 Water Discharge Permit 2049-4 24
242 Water Discharge Permit 2050-4 27
2.4.3 Water Take Permit 2051-4.1 29
2.4.4 Discharge Permit 3941-2 31
245 Water Discharge Permit 5426-1 34
246 Discharge Permit 5495-1 35
3 PROPOSED ACTIVITIES 39
3.1 Proposed Upgrades 39
3.1.1 Vibratory Shear Enhanced Process ("VSEP”) membrane 39
312 Stormwater management 40
313 Management of solid waste burial 41
[...]
Figure 2: Wastewater Treatment Process Flow Diagram 6
Figure 3: Average Monthly Hydraulic Load for the 2015/16 Season 9
Figure 4: Average Monthly Hydraulic Load for 2017 9
Figure 5: Average Monthly Nitrogen Load per Hectare for 2015/16 11
Figure 6: Average Monthly Nitrogen Loading per Hectare for 2017 11
Figure 7: Average Monthly Phosphorus Loading per Hectare
for 2015/16 12
Figure 8: Average Monthly Phosphorus Loading per Hectare for 2017 12
Figure 9: Wind Rose at Hawera AWS Network No. E94622
from 2004 to 2013 18
Figure 10: Geology 23
Figure 11: Monitoring Bore Locations 24
Figure 12: Long-term Trends in Static Groundwater Levels 25
Figure 13: Groundwater Contours (Average 2014-2018) 28
Figure 14: Long-term Trends in Nitrate-N in Groundwater 32
Figure 15: Median Nitrate-N Concentrations (2014 to 2018) 33
Figure 16: Long-term trends in Ammoniacal Nitrogen in Groundwater 34
Figure 17: Annual Paddock Nitrogen Loading and Modelled Nitrogen
Leaching per Hectare for 2015/16 40
Figure 18: Annual Paddock Nitrogen Loading and Modelled Leaching
per Hectare for 2017. 41
Figure 19: NNN gain in streams against flow rate 45
Figure 20: Ammoniacal Nitrogen Groundwater Monitoring Results. 52
Figure 21: Disposal Layout Plan. 53
Figure 22: Projected nitrogen leaching rate to ground water. 55

PATTLE DELAMORE PARTNERS LTD



pPoo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

Table of Tables

Table 1: Final Treated Wastewater Characteristics

Table 2: Summary of Past and Future Annual Nutrient Loading Rates
Table 3: Summary of Mean Monthly Climate Data

Table 4: Soil Investigation Monitoring Results

Table 5: Summary of Soil Infiltration Testing

Table 6: Summary of Local Aquifer Parameters

Table 7: Summary Nitrate-N Concentrations (g NOs-N/m3)

Table 8: Soil Heavy Metal Monitoring Results

Appendices
Appendix A: TRC Resource Consent 3941-2
Appendix B: TRC Resource Consent 5495-1
Appendix C: Soil Investigation Report
Appendix D: Soil Sampling Results
Appendix E: Bouwer Rice Slug Test Analyses
Appendix F: Overseer Modelling Report

Appendix G: Burial Pit Assessment

AJ467202R001 Final.docx

17

19

21

26

30

38

PATTLE DELAMORE PARTNERS LTD



pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

1.0 Introduction

Taranaki-By Products Ltd (TBP) operates an inedible protein recovery plant on
Kohiti Road near Okaiawa. An edible protein recovery plant, owned by Taranaki
Bio-Extracts Ltd (TBE), shares the site, and a dairy farm is run on adjacent land
owned by TBP. The wastewater from the two plants and dairy farm effluent is
combined and treated in an onsite biological treatment facility before it is either
discharged onto company owned dairy farmland and neighbouring owned
properties, under Taranaki Regional Council (TRC) Resource Consent No. 3941-2,
with a portion discharged to the Inaha Stream under TRC Resource Consent

No. 2049-4 (when soil conditions do not allow all wastewater to be irrigated).

The site operates under 12 resource consents, of which six have expired on

1 June 2019. This includes Consent No. 3941-2, which allows for the irrigation of
treated wastewater to land, and Consent No. 5495-1, which allows for the burial
of un processable wastes from the meat rendering operations. For these
consents to be renewed, an assessment of environmental effects (AEE) from both
the wastewater irrigation and the burial activities needs to be prepared to
accompany the consent application, as required by Schedule 4 of the Resource
Management Act 1991.

Accordingly, this AEE has been prepared by PDP for TBP to accompany the
consent application (prepared by Traverse Environmental Limited) for irrigation
of treated wastewater to land. It identifies the relevant issues to be evaluated,
and assesses the effects of the proposal on the receiving environment.

1.1  Wastewater Discharge to Land Consent

TBP is seeking a replacement consent (refer to Appendix A) that would allow
continued wastewater irrigation (land treatment), including the activities
currently allowed by TRC Resource Consent No. 3941-2, which authorise
“discharge up to 1,400 m3/d of treated wastewater from a rendering operation
and from a farm dairy via spray irrigation onto and into TBP owned dairy farm
land and neighbouring farm land, and any subsequent discharge to air”.

TBP has progressively increased the land areas utilised for land treatment and
the activity now covers 330 ha of land in the vicinity of the plant, as shown in
Figure 1.

Previously, TBP discharged farm dairy effluent (FDE) onto land under two
separate consents, namely Consent Nos. 2446 and 3117. Consent 2446 is no
longer exercised, as effluent is combined with the processing plant wastewater
for treatment and discharge. Consent 3117 relates to discharge from a small
shed used for sick cows on Katotauru Road.

AJ467202R001 Final.docx PATTLE DELAMORE PARTNERS LTD



pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

The management of FDE is now integrated with the processing plant’s
wastewater treatment system, and the discharges now form part of the activities
covered under Resource Consent No. 3941-2.

Separately, TBP disposes of one of the waste side streams from the tallow
process, known as stickwater, and registered by TBP as a liquid fertiliser, Zeal
Grow. This liquid fertiliser application onto land has been operated outside of
the consent nutrient loading requirements.

1.2  Waste Burial from Meat Rendering Operations Consent

TBP is also seeking a replacement consent (refer to Appendix B) that would allow
the continued burial of un processable wastes from the meat rendering
operations during times of plant break-down. The activity currently takes place
in a field to the northeast of the plant, with five monitoring bores monitoring
nitrogen concentrations in the groundwater.

AJ467202R001 Final.docx PATTLE DELAMORE PARTNERS LTD



INAHA ROAD

SOIL PERMEABILITY CORE LOCATION
SOIL MONITORING TRANSECT
PADDOCK NUMBER 2

EXISTING IRRIGATION AREA 2
PROPOSED IRRIGATION AREA
STREAM?

EXISTING BURIAL AREA

PROPOSED BURIAL AREA

SOURCE:

1. AERIAL IMAGERY (FLOWN 2011-2012) PROVIDED UNDER LICENCE FROM
TARANAKI REGIONAL COUNCIL FOR RE-USE UNDER THE CREATIVE COMMONS
ATTRIBUTION 4.0 INTERNATIONAL LICENCE.

2. IRRIGATION AREAS DERIVED FROM SBT_TaranakiByProductsLtd_A4PAD.pdf, BY
GPS-it DATA MAPPING SOLUTIONS, DATED 03/05/2016.

3. STREAMS DERIVED FROM A COMPILATION OF INFORMATION SOURCED FROM
SBT_TaranakiByProductsLtd_A4PAD.pdf AND LINZ.

I BN B
B ey B
(o [ ssoeorormeven | oot
o ssuebrormaven | v |

[ No.| REvisION DATE .
COPYRIGHT ON THIS DRAWING IS RESERVED

CLIENT :
TARANAKI BY-PRODUCTS LTD

PROJECT :

ASSESSMENT OF
ENVIRONMENTAL EFFECTS

SITE LAYOUT PLAN
AND
IRRIGATION AREAS

poo .

PATTLE DELAMORE PARTNERS LTD
Auckland Tauranga Wellington Christchurch

SCALE 1:10,000 (A3)

0 100 200

PROJECT NO. : FIGURE NO. : REVISION :

AJ467202 1 C

FILED : AJ467202D001.dwg




pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

2.0 Description of Proposal

2.1 Processing Plant Operations

The Taranaki By-Products (TBP) Plant is an animal rendering facility which
receives raw material from meat and poultry processing plants in the central and
southern North Island. TBP also runs a dead or fallen stock collection service in
Taranaki and adjacent regions. The facility produces inedible products including
meat and bone meal (bovine and poultry), feather and blood meals, as well as
tallow and chicken oil.

The plant carries out a rendering processing where fat is separated from the raw
material using continuous low temperature drying (under 100°C). The resulting
material is dewatered using a mechanical dewatering screw press, and further
dried using thermal de-watering.

The plant operates three processing lines as follows:

A mixed abattoir material line, processing beef and mutton, hard and soft
offal, as well as fallen stock; and

A poultry line, processing soft poultry offal and feathers; and
A blood line.

The plant can operate 24 hours/day, seven days/week throughout the year, and
is able to process up to 26 t/h of raw material, which includes 18 t/h mixed
abattoir material, 6-8 t/hr poultry line material, and up to 100,000 L/day of
blood. The plant is generally shutdown weekly on Sundays and Mondays for
maintenance.

Seasonal variations in processing are largely due to processing of mixed abattoir
material, with a peak in beef offal processing occurring from January to May, and
fallen stock occurring during the dairy calving season of July and August. Poultry
processing is relatively steady throughout the year.

The Taranaki Bio-Extracts plant operates adjacent to the TBP plant and conducts
low temperature rendering to produce edible, rendered products (food grade
tallow and gelatine bone chip).

2.2 Wastewater Treatment Plant Processes
Wastewater generated from plant is characterised into two main waste streams:

Process Wastewater: consisting of floor drains, raw material bin drains,
some stickwater and condensates from Taranaki By-Products, and
wastewater generated from Taranaki Bio-extracts Ltd;

Zeal Grow: Rendering stickwater.

AJ467202R001 Final.docx PATTLE DELAMORE PARTNERS LTD



pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

2.2.1 Process Wastewater Treatment

Process wastewater is treated on site in a dissolved air floatation (DAF) and
lagoon-based treatment system prior to discharge to either the Inaha Stream
(sometimes during winter months) or irrigated to land (year-round). The
treatment plant process is summarised in figure 2 and described below.

The wastewater undergoes treatment in a lagoon based treatment system,
consisting of a DAF tank, an anaerobic lagoon, followed by an extended aeration,
operated as a biological nitrogen removal (BNR) reactor, and finally an oxidation
lagoon.

Process wastewater (excluding condensate) from the processing plant is passed
through a coagulant assisted, 100 m3/hr, DAF tank, where dissolved air is utilised
to float suspended solids to the surface of the tank, where the accumulated
solids are scraped off for recycling back into the rendering system. The DAF
plant reduces gross solids, including fat and protein-based solids.

A portion of the wastewater is diverted through a Vibratory Shear Enhanced
Processing (VSEP) system which generates water for use in the site boiler and
concentrate for product recovery, reducing the organic load on the wastewater
treatment system. Concentrate from the system is sent to the DAF dewatering
unit and permeate is processed through a reverse osmosis unit and used in the
plant boilers. The VSEP system at the TBP plant, at the time of writing this
report, was undergoing commissioning.

The remaining wastewater (and condensate, that bypasses the DAF) then flows
to three anaerobic lagoons (Ponds 1, 2, and 3). The anaerobic lagoons have
natural crust cover and are operated as low rate anaerobic reactors, where
organic matter is mineralised, with organic nitrogen being converted to
ammoniacal nitrogen, and the majority of biochemical oxygen demand (BODs) is
removed by methanogens. The lagoon maintains an active crust, which helps to
provide control of odorous gases release into the atmosphere that are generated
from anaerobic degradation processes.

Wastewater from the anaerobic lagoon then flows to an 8,000 m3 extended
aeration lagoon (Pond 4). The extended aeration lagoon utilises 315 kW of
mechanical aeration to maintain aerobic conditions and suspend biological
treatment bacteria (mixed liquor suspended solids). Ammoniacal nitrogen from
the anaerobic lagoon is oxidised to nitrate (nitrification process) and then nitrate
is reduced (denitrification process) to nitrogen gas, reducing the nitrogen
concentration in the treated effluent. BODs is further reduced as part of the
aerobic biological processes. A small settling lagoon (Pond 5), following the
extended aeration lagoon, provides for settling of treatment bacteria so that
they may be recirculated back to the start of the extended aeration lagoon.

AJ467202R001 Final.docx PATTLE DELAMORE PARTNERS LTD



pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

The clarified wastewater then flows to a large, 30,000 m3, oxidation pond, where
the wastewater undergoes further stabilisation with the assistance of four brush
aerators (17.5 kW combined capacity).

The treated wastewater is then either irrigated to land, and/or discharged to the
Inaha Stream.

Figure 2 provides a summary of the wastewater treatment process.

Figure 2: Wastewater Treatment Process Flow Diagram

2.2.2 Zeal Grow/Stickwater Management

Low temperature rendering (LTR), which is utilised at the TBP plant, generates a
highly concentrated liquid by-product during the tallow separation process,
commonly referred to as stickwater. While some of the stickwater can be
treated in the wastewater treatment system, a portion of the stickwater is
spread to land, to avoid overloading of the wastewater treatment plant.

TBP has had the stickwater registered as a fertiliser (under the trading name
Zeal Grow) with the intention that it could be spread to land on a district wide
basis as a nutrient source for pasture growth.

AJ467202R001 Final.docx PATTLE DELAMORE PARTNERS LTD



poo

TARANAKI BY-PRODUCTS LTD -

LAND TREATMENT OF WASTEWATER AND BURIAL PIT

ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

Utilisation of the Zeal Grow by farmers in the district has been limited and as
such, a large portion of the Zeal Grow has been spread to land that is also

utilised for wastewater irrigation.

In late 2018, TBE installed VSEP technology to assist with reducing stickwater
loads. The VSEP system utilises vibrating membrane filtration systems to provide
filtration and to concentrate stickwater for recycling of concentrate back into the

plant dryer, for product recovery, and for generation of water, for reuse in the
processing plant. The installation of the VSEP system means that the volumes of
stickwater being spread to land have significantly reduced, from an average of
around 300 m3/wk to an average of around 100 m3/wk.

2.3 Treated Wastewater Characteristics

A summary of the treated wastewater characteristics for the period between
January 2015 and August 2017 is provided in Table 1.

Table 1: Final Treated Wastewater Characteristics ‘

Parameter Range Average
pH 6.9-8.2 7.0
Electrical Conductivity 170-305 218
Total Suspended Solids (TSS) 36 — 840 217
Biochemical Oxygen Demand (BOD) 40 - 150 99
Ammoniacal Nitrogen 66 — 200 110
Total Nitrogen 148 - 330 222
Nitrate-Nitrogen 0.001 -104 28
Nitrite-Nitrogen 22.6 - 140 71
Total Phosphorus 22 -42 29
Faecal Coliforms (cfu/100 mL) 43 - 2600 2253
Sodium 149-225 192
Potassium 75-170 106
Calcium 11-54 25
Magnesium 7.7-18.7 14
Sodium Adsorption Ratio (SAR) 4.5-10.4 8.0

Notes:

1. All units are g/m3, unless otherwise stated.
2. All data sourced from TBP annual monitoring reports 2015 — 2017.
3. Faecal Coliform result based on the median value.

AJ467202R001 Final.docx

PATTLE DELAMORE PARTNERS LTD




pPopo

TARANAKI BY-PRODUCTS LTD - LAND TREATMENT OF WASTEWATER AND BURIAL PIT
ACTIVITY — TECHNICAL ASSESSMENT OF ENVIRONMENTAL EFFECTS

24 Existing Wastewater Irrigation System

Treated wastewater from the TBP plant is irrigated to 330 ha of company owned
and neighbouring dairy farmland under TRC Resource Consent No. 3941-2.
Figure 1 details the combined wastewater irrigation area utilised by the plant.

Irrigation is conducted utilising travelling roto-rainer irrigators and a range of
Williams Irrigators, with approximate instantaneous irrigation rates of between